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Frequency Stability
Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0076
30 Normal Voltage 0.0003
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0073
0 Normal Voltage 0.0104
-10 Normal Voltage 0.0083 PASS
-20 Normal Voltage 0.0001
-30 Normal Voltage 0.0079
20 Maximum Voltage 0.0075
20 Normal Voltage 0.0000
20 Battery End Point 0.0014
Note:
1. Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.35 V
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
SPORTON INTERNATIONAL INC. Page Number : A17-17 of 17

TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No. :FG640143B

Appendix B. Test Results of Radiated Test

ERP/EIRP
LTE Band 2 / 1.4MHz (Average)
S . RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 3 1 14.90 0.0309 19.62 0.0916
Middle QPSK 3 1 15.15 0.0327 19.74 0.0942
Highest 3 1 15.19 0.0330 20.48 0.1117
Lowest 3 3 14.05 0.0254 18.71 0.0743
Middle 16QAM 3 3 14.24 0.0265 18.92 0.0780
Highest 3 3 14.18 0.0262 19.67 0.0927
Limit EIRP < 2W Result PASS
LTE Band 2 / 3MHz (Average)
ST Modulation RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 8 14.19 0.0262 19.55 0.0902
Middle QPSK 1 8 14.46 0.0279 19.57 0.0906
Highest 1 8 15.36 0.0344 19.98 0.0995
Lowest 1 0 13.20 0.0209 18.48 0.0705
Middle 16QAM 1 0 13.46 0.0222 18.86 0.0769
Highest 1 0 13.34 0.0216 18.84 0.0766
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL INC. Page Number :B1-10f8
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SPORTON LAB.

FCC RF Test Report

Report No. :FG640143B

LTE Band 2 / 5MHz (Average)

S . RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 13.90 0.0245 19.95 0.0989
Middle QPSK 1 12 14.05 0.0254 19.69 0.0931
Highest 1 12 14.60 0.0288 19.86 0.0968
Lowest 1 12 12.54 0.0179 18.57 0.0719
Middle 16QAM 1 12 13.49 0.0223 18.96 0.0787
Highest 1 12 13.24 0.0211 18.38 0.0689
Limit EIRP < 2W Result PASS
LTE Band 2 / 10MHz (Average)
T Modulation RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 14.29 0.0269 19.83 0.0962
Middle QPSK 1 25 14.57 0.0286 19.66 0.0925
Highest 1 25 15.07 0.0321 19.69 0.0931
Lowest 1 25 13.36 0.0217 18.31 0.0678
Middle 16QAM 1 25 13.40 0.0219 18.46 0.0701
Highest 1 25 13.35 0.0216 18.85 0.0767
Limit EIRP < 2W Result PASS
LTE Band 2 / 15MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) | EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 14.58 0.0287 19.73 0.0940
Middle QPSK 1 37 15.19 0.0330 19.65 0.0923
Highest 1 37 15.74 0.0375 20.16 0.1038
Lowest 1 37 13.21 0.0209 18.14 0.0652
Middle 16QAM 1 37 13.76 0.0238 18.36 0.0685
Highest 1 37 14.07 0.0255 18.70 0.0741
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL INC. Page Number :B1-20f 8

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. :FG640143B

LTE Band 2 / 20MHz (Average)

S . RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 14.40 0.0275 19.84 0.0964
Middle QPSK 1 49 14.76 0.0299 19.93 0.0984
Highest 1 49 15.12 0.0325 19.71 0.0935
Lowest 1 49 13.03 0.0201 17.99 0.0630
Middle 16QAM 1 49 13.55 0.0226 18.53 0.0713
Highest 1 49 14.07 0.0255 18.62 0.0728
Limit EIRP < 2W Result PASS
LTE Band 4 / 1.4MHz (Average)
T Modulation RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 3 0 17.54 0.0568 20.07 0.1016
Middle QPSK 3 0 17.85 0.0610 20.28 0.1067
Highest 3 0 18.21 0.0662 20.88 0.1225
Lowest 3 0 16.64 0.0461 19.19 0.0830
Middle 16QAM 3 0 17.20 0.0525 19.79 0.0953
Highest 3 0 17.16 0.0520 19.83 0.0962
Limit EIRP < 1W Result PASS
LTE Band 4 / 3MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) | EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 17.47 0.0558 20.21 0.1050
Middle QPSK 1 0 17.94 0.0622 20.28 0.1067
Highest 1 0 18.02 0.0634 20.63 0.1156
Lowest 1 0 16.51 0.0448 19.03 0.0800
Middle 16QAM 1 0 16.65 0.0462 19.11 0.0815
Highest 1 0 16.62 0.0459 19.16 0.0824
Limit EIRP < 1W Result PASS
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«auanas.  FCC RF Test Report Report No. :FG640143B
LTE Band 4 / 5MHz (Average)
S . RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 0 17.51 0.0564 20.10 0.1023
Middle QPSK 1 0 17.65 0.0582 20.07 0.1016
Highest 1 0 18.10 0.0646 20.70 0.1175
Lowest 1 12 16.11 0.0408 18.75 0.0750
Middle 16QAM 1 12 16.52 0.0449 18.68 0.0738
Highest 1 12 16.78 0.0476 19.11 0.0815
Limit EIRP < 1W Result PASS
LTE Band 4/ 10MHz (Average)
T Modulation RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 17.58 0.0573 20.41 0.1099
Middle QPSK 1 25 17.79 0.0601 20.41 0.1099
Highest 1 25 18.03 0.0635 21.11 0.1291
Lowest 1 0 16.41 0.0438 18.97 0.0789
Middle 16QAM 1 0 16.51 0.0448 18.69 0.0740
Highest 1 0 16.84 0.0483 19.45 0.0881
Limit EIRP < 1W Result PASS
LTE Band 4 / 15MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) | EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 18.06 0.0640 20.57 0.1140
Middle QPSK 1 37 17.67 0.0585 20.53 0.1130
Highest 1 37 18.05 0.0638 20.70 0.1175
Lowest 1 0 16.26 0.0423 19.07 0.0807
Middle 16QAM 1 0 16.61 0.0458 19.23 0.0838
Highest 1 0 16.41 0.0438 19.61 0.0914
Limit EIRP < 1W Result PASS
SPORTON INTERNATIONAL INC. Page Number :Bl1-40f8

TEL : 886-3-327-3456
FAX : 886-3-328-4978



SPORTON LAB.

FCC RF Test Report

Report No. :FG640143B

LTE Band 4 / 20MHz (Average)

S . RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 17.37 0.0546 20.26 0.1062
Middle QPSK 1 49 17.30 0.0537 19.93 0.0984
Highest 1 49 17.35 0.0543 20.35 0.1084
Lowest 1 49 16.21 0.0418 19.07 0.0807
Middle 16QAM 1 49 16.25 0.0422 19.01 0.0796
Highest 1 49 16.54 0.0451 19.43 0.0877
Limit EIRP < 1W Result PASS
LTE Band 5/ 1.4MHz (Average)
T Modulation RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 3 1 10.30 0.0107 14.85 0.0305
Middle QPSK 3 1 10.41 0.0110 14.69 0.0294
Highest 3 1 9.67 0.0093 13.96 0.0249
Lowest 3 3 8.94 0.0078 13.10 0.0204
Middle 16QAM 3 3 9.06 0.0081 13.42 0.0220
Highest 3 3 8.57 0.0072 12.90 0.0195
Limit ERP < 7W Result PASS
LTE Band 5 / 3MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 14 10.05 0.0101 14.08 0.0256
Middle QPSK 1 14 10.22 0.0105 14.41 0.0276
Highest 1 14 9.37 0.0086 13.62 0.0230
Lowest 1 14 9.15 0.0082 13.40 0.0219
Middle 16QAM 1 14 8.93 0.0078 13.21 0.0209
Highest 1 14 8.35 0.0068 12.50 0.0178
Limit ERP < 7W Result PASS
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TEL : 886-3-327-3456
FAX : 886-3-328-4978



«auanas.  FCC RF Test Report Report No. :FG640143B
LTE Band 5/ 5MHz (Average)
S . RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 12 10.28 0.0107 14.71 0.0296
Middle QPSK 1 12 10.32 0.0108 14.50 0.0282
Highest 1 12 9.83 0.0096 13.80 0.0240
Lowest 1 24 8.24 0.0067 12.46 0.0176
Middle 16QAM 1 24 8.22 0.0066 11.89 0.0155
Highest 1 24 7.95 0.0062 11.95 0.0157
Limit ERP < 7W Result PASS
LTE Band 5/ 10MHz (Average)
T Modulation RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 25 10.10 0.0102 14.46 0.0279
Middle QPSK 1 25 9.56 0.0090 14.41 0.0276
Highest 1 25 9.06 0.0081 14.24 0.0265
Lowest 1 25 8.80 0.0076 13.78 0.0239
Middle 16QAM 1 25 8.16 0.0065 13.35 0.0216
Highest 1 25 7.94 0.0062 13.04 0.0201
Limit ERP < 7W Result PASS
LTE Band 7 / 5MHz (Average)
e et RB Horizontal Vertical
Size | Offset | EIRP(dBm) | EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 12 18.09 0.0644 20.82 0.1208
Middle QPSK 1 12 17.78 0.0600 20.09 0.1021
Highest 1 12 17.69 0.0587 19.63 0.0918
Lowest 1 0 16.66 0.0463 19.27 0.0845
Middle 16QAM 1 0 15.99 0.0397 18.64 0.0731
Highest 1 0 15.99 0.0397 18.18 0.0658
Limit EIRP < 2W Result PASS
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SPORTON LAB.

FCC RF Test Report

Report No. :FG640143B

LTE Band 7 / 10MHz (Average)

S . RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 25 17.86 0.0611 20.46 0.1112
Middle QPSK 1 25 17.39 0.0548 19.72 0.0938
Highest 1 25 17.53 0.0566 19.79 0.0953
Lowest 1 25 16.75 0.0473 19.94 0.0986
Middle 16QAM 1 25 16.20 0.0417 18.85 0.0767
Highest 1 25 16.47 0.0444 18.43 0.0697
Limit EIRP < 2W Result PASS
LTE Band 7 / 15MHz (Average)
T Modulation RB Horizontal Vertical
Size | Offset | EIRP(dBm) EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 37 18.10 0.0646 20.72 0.1180
Middle QPSK 1 37 17.11 0.0514 20.16 0.1038
Highest 1 37 17.31 0.0538 19.68 0.0929
Lowest 1 0 16.45 0.0442 19.34 0.0859
Middle 16QAM 1 0 15.76 0.0377 18.70 0.0741
Highest 1 0 16.36 0.0433 18.73 0.0746
Limit EIRP < 2W Result PASS
LTE Band 7 / 20MHz (Average)
RB Horizontal Vertical
Channel Modulation
Size | Offset | EIRP(dBm) | EIRP(W) EIRP(dBm) EIRP(W)
Lowest 1 49 17.63 0.0579 20.36 0.1086
Middle QPSK 1 49 17.13 0.0516 19.79 0.0953
Highest 1 49 17.76 0.0597 20.16 0.1038
Lowest 1 49 16.45 0.0442 19.22 0.0836
Middle 16QAM 1 49 16.16 0.0413 18.73 0.0746
Highest 1 49 16.31 0.0428 18.23 0.0665
Limit EIRP < 2W Result PASS
SPORTON INTERNATIONAL INC. Page Number :B1-70f 8
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SPORTON LAB.

FCC RF Test Report

Report No. :FG640143B

LTE Band 17 / 5MHz (Average)

S . RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 12 4.81 0.0030 13.83 0.0242
Middle QPSK 1 12 6.29 0.0043 13.96 0.0249
Highest 1 12 6.69 0.0047 14.10 0.0257
Lowest 1 12 4.06 0.0025 12.55 0.0180
Middle 16QAM 1 12 5.13 0.0033 13.16 0.0207
Highest 1 12 4.95 0.0031 13.67 0.0233
Limit ERP < 3W Result PASS
LTE Band 17 / 10MHz (Average)
T Modulation RB Horizontal Vertical
Size | Offset | ERP(dBm) ERP(W) ERP(dBm) ERP(W)
Lowest 1 25 5.48 0.0035 13.82 0.0241
Middle QPSK 1 25 6.49 0.0045 14.10 0.0257
Highest 1 25 6.70 0.0047 14.30 0.0269
Lowest 1 25 5.19 0.0033 13.09 0.0204
Middle 16QAM 1 25 5.63 0.0037 13.23 0.0210
Highest 1 25 5.14 0.0033 13.64 0.0231
Limit ERP < 3W Result PASS
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SPORTON LAB.

FCC RF Test Report

Report No. : FG640143B

Radiated Spurious Emission

LTE Band 2
LTE Band 2 / 1.4MHz / QPSK
Channes [Freduency| EIRP | Lt || peing | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3816 -64.52 -13 -51.52 -53.1 -71.2 1.70 8.38 H
5730 -62.17 -13 -49.17 -57.84 -69.2 2.76 9.79 H
7638 -54.60 -13 -41.60 -54.48 -64.1 2.38 11.88 H
H
H
H
Highest
3816 -64.42 -13 -51.42 -52.97 -71.1 1.70 8.38 v
5730 -60.67 -13 -47.67 -55.08 -67.7 2.76 9.79 v
7638 -55.10 -13 -42.10 -54.31 -64.6 2.38 11.88 A%
\Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 2 / 3MHz / QPSK
Channei [Freduency| EIRP | Lt || ping | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3816 -64.72 -13 -51.72 -53.27 -71.4 1.70 8.38 H
5724 -62.16 -13 -49.16 -58.04 -69.2 2.75 9.79 H
7638 -50.40 -13 -37.40 -50.77 -59.9 2.38 11.88 H
H
H
H
Highest
3816 -64.22 -13 -51.22 -52.66 -70.9 1.70 8.38 v
5724 -59.26 -13 -46.26 -53.7 -66.3 2.75 9.79 v
7632 -55.81 -13 -42.81 -55.21 -65.3 2.39 11.88 v
Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 2 / 5MHz / QPSK
Channei [Freduency| EIRP | Lt || ping | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3708 -61.52 -13 -48.52 -49.45 -68.1 1.67 8.25 H
5556 -55.63 -13 -42.63 -51.09 -62.7 2.66 9.72 H
7410 -57.94 -13 -44.94 -57.32 -67.1 2.46 11.62 H
H
H
H
Lowest
3708 -60.82 -13 -47.82 -48.66 -67.4 1.67 8.25 v
5556 -50.43 -13 -37.43 -44.91 -57.5 2.66 9.72 v
7410 -59.54 -13 -46.54 -58.26 -68.7 2.46 11.62 v
Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 2 / 10MHz / QPSK
Channei [Freduency| EIRP | Lt || ping | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3762 -64.87 -13 -51.87 -53.29 -71.5 1.69 8.31 H
5640 -60.55 -13 -47.55 -55.95 -67.6 2.71 9.76 H
7518 -56.71 -13 -43.71 -56.17 -66.1 242 11.81 H
H
H
H
Middle
3762 -64.07 -13 -51.07 -52.09 -70.7 1.69 8.31 v
5640 -56.55 -13 -43.55 -51.09 -63.6 2.71 9.76 v
7518 -57.51 -13 -44 .51 -56.61 -66.9 242 11.81 v
Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SPORTON INTERNATIONAL INC. Page Number : B2-4 of 22
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 2 / 15MHz / QPSK
Channei [Freduency| EIRP | Lt || ping | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3804 -64.43 -13 -51.43 -53 -71.1 1.70 8.36 H
5706 -60.86 -13 -47.86 -56.49 -67.9 2.74 9.78 H
7608 -51.33 -13 -38.33 -51.45 -60.8 2.39 11.86 H
H
H
H
Highest
3804 -65.83 -13 -52.83 -54.35 -72.5 1.70 8.36 v
5706 -57.86 -13 -44 .86 -52.22 -64.9 2.74 9.78 v
7608 -56.63 -13 -43.63 -55.75 -66.1 2.39 11.86 A%
Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 2 / 20MHz / QPSK
Channei [Freduency| EIRP | Lt || ping | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3462 -64.66 -13 -51.66 -52.94 -70.9 1.59 7.83 H
5640 -60.05 -13 -47.05 -55.63 -67.1 2.71 9.76 H
7518 -55.71 -13 -42.71 -55.19 -65.1 242 11.81 H
H
H
H
Middle
3462 -63.56 -13 -50.56 -51.6 -69.8 1.59 7.83 v
5640 -54.85 -13 -41.85 -49.07 -61.9 2.71 9.76 v
7518 -57.61 -13 -44.61 -56.73 -67 242 11.81 v
Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
SPORTON INTERNATIONAL INC. Page Number : B2-6 of 22
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 4
LTE Band 4 / 1.4MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna A
Channel Fr(eﬁnl:.lezn)c y (EIBF::) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3510 -62.00 -13 -49.00 -49.34 -68.4 1.61 8.01 H
5262 -53.29 -13 -40.29 -47.84 -60.5 2.49 9.70 H
7020 -60.44 -13 -47.44 -59.63 -68.7 2.58 10.84 H
H
H
H
Highest
3510 -64.46 -13 -51.46 -51.66 -70.86 1.61 8.01 v
5262 -51.09 -13 -38.09 -44.69 -58.3 2.49 9.70 \%
7020 -61.19 -13 -48.19 -59.65 -69.45 2.58 10.84 \%
\Y
\"
\"
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 4 / 3MHz / QPSK
Channei [Freduency| EIRP | Lt || ping | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3468 -56.59 -13 -43.59 -43.63 -62.85 1.59 7.86 H
5196 -50.57 -13 -37.57 -44.97 -57.82 2.45 9.70 H
6936 -61.11 -13 -48.11 -59.92 -69.22 2.61 10.72 H
H
H
H
Middle
3468 -60.30 -13 -47.30 -47.55 -66.56 1.59 7.86 v
5196 -47.71 -13 -34.71 -41.29 -54.96 2.45 9.70 v
6936 -61.64 -13 -48.64 -59.82 -69.75 2.61 10.72 v
Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 4 / 5MHz / QPSK
Channei [Freduency| EIRP | Lt || ping | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3498 -61.11 -13 -48.11 -48.3 -67.5 1.60 7.99 H
5250 -49.32 -13 -36.32 -43.96 -56.54 248 9.70 H
7002 -60.02 -13 -47.02 -59.02 -68.23 2.59 10.80 H
12255 -58.05 -13 -45.05 -64 -67.66 2.74 12.35 H
H
H
Middle
3498 -63.73 -13 -50.73 -51.01 -70.12 1.60 7.99 v
5250 -49.90 -13 -36.90 -43.42 -57.12 2.48 9.70 v
7002 -59.59 -13 -46.59 -58.18 -67.8 2.59 10.80 A
12255 -56.51 -13 -43.51 -62.39 -66.12 2.74 12.35 v
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 4 / 10MHz / QPSK
Channei [Freduency| EIRP | Lt || ping | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3510 -59.82 -13 -46.82 -47.28 -66.22 1.61 8.01 H
5262 -49.75 -13 -36.75 -44.35 -56.96 2.49 9.70 H
7020 -60.84 -13 -47.84 -59.71 -69.1 2.58 10.84 H
H
H
H
Highest
3510 -62.46 -13 -49.46 -49.63 -68.86 1.61 8.01 v
5262 -48.89 -13 -35.89 -42.47 -56.1 2.49 9.70 v
7020 -60.60 -13 -47.60 -59.12 -68.86 2.58 10.84 \%
Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 4 / 15MHz / QPSK
Channei [Freduency| EIRP | Lt || ping | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3498 -63.86 -13 -50.86 -50.93 -70.25 1.60 7.99 H
5244 -55.92 -13 -42.92 -49.68 -63.14 2.48 9.70 H
6992 -61.38 -13 -48.38 -60.05 -69.58 2.59 10.79 H
H
H
H
Highest
3498 -65.02 -13 -52.02 -52.71 -71.41 1.60 7.99 v
5244 -57.07 -13 -44.07 -50.89 -64.29 2.48 9.70 v
6992 -61.92 -13 -48.92 -59.58 -70.12 2.59 10.79 v
Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 4 / 20MHz / QPSK
Channei [Freduency| EIRP | Lt || ping | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
3468 -58.04 -13 -45.04 -45.15 -64.3 1.59 7.86 H
5196 -55.41 -13 -42.41 -50.04 -62.66 2.45 9.70 H
6936 -61.31 -13 -48.31 -60.09 -69.42 2.61 10.72 H
H
H
H
Middle
3468 -61.14 -13 -48.14 -48.28 -67.4 1.59 7.86 v
5196 -52.20 -13 -39.20 -45.51 -59.45 2.45 9.70 v
6936 -61.09 -13 -48.09 -59.6 -69.2 2.61 10.72 A%
Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 5
LTE Band 5/ 1.4MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna A
Channel Fr(eﬁnl:.lezn)c v (EIBF::) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)“on
(dB) (dBm) (dBm) (dB) (dBi)

1672 -65.09 -13 -52.09 -45.62 -66.77 0.99 4.82 H

2512 -60.55 -13 -47.55 -44.36 -62.52 1.29 5.41 H

3344 -69.59 -13 -56.59 -56.44 -73.2 1.56 7.31 H

H

H

H

Middle

1672 -64.34 -13 -51.34 -45.15 -66.02 0.99 4.82 v

2512 -65.04 -13 -52.04 -49.32 -67.01 1.29 5.41 v

3344 -69.08 -13 -56.08 -56.12 -72.69 1.56 7.31 \%

\Y

\"

\"

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 5/ 3MHz / QPSK
Channel Fr(eﬁnl:-'ezn)c v (53:1 ) (:ig::) |?I‘I(:Il; ReSaF;?ng P?).\Sél‘ Txlf:sble ™ AGr;ti;nna Pol?:/z\;’)tio"
(dB) (dBm) (dBm) (dB) (dBi)
1696 -66.20 -13 -53.20 -46.84 -67.8 1.00 4.75 H
2544 -62.62 -13 -49.62 -46.51 -64.6 1.30 5.44 H
3396 -69.48 -13 -56.48 -56.04 -73.3 1.57 7.54 H
H
H
H
Highest
1696 -65.30 -13 -52.30 -45.95 -66.9 1.00 4.75 \Y
2544 -65.32 -13 -52.32 -49.56 -67.3 1.30 5.44 v
3396 -68.78 -13 -55.78 -55.55 -72.6 1.57 7.54 A%
Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 5 / 5MHz / QPSK
Channel Fr(eﬁnl:-'ezn)c v (53:1 ) (:ig::) |?I‘I(:Il; ReSaF;?ng P?).\Sél‘ Txlf:sble ™ AGr;ti;nna Pol?:/z\;’)tio"
(dB) (dBm) (dBm) (dB) (dBi)
1672 -61.52 -13 -48.52 -41.71 -63.2 0.99 4.82 H
2512 -58.03 -13 -45.03 -41.45 -60 1.29 5.41 H
3345 -68.59 -13 -55.59 -55.23 -72.2 1.56 7.32 H
H
H
H
Middle
1672 -61.72 -13 -48.72 -42.48 -63.4 0.99 4.82 v
2512 -62.33 -13 -49.33 -46.37 -64.3 1.29 5.41 v
3345 -68.89 -13 -55.89 -55.41 -72.5 1.56 7.32 v
Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 5/ 10MHz / QPSK
Channel Fr(eﬁnl:-'ezn)c v (53:1 ) (:ig::) |?I‘I(:Il; ReSaF;?ng P?).\Sél‘ Txlf:sble ™ AGr;ti;nna Pol?:/z\;’)tio"
(dB) (dBm) (dBm) (dB) (dBi)
1672 -64.92 -13 -51.92 -45.23 -66.6 0.99 4.82 H
2512 -56.83 -13 -43.83 -40.02 -58.8 1.29 5.41 H
3345 -69.59 -13 -56.59 -56.23 -73.2 1.56 7.32 H
H
H
H
Middle
1672 -63.12 -13 -50.12 -43.69 -64.8 0.99 4.82 v
2512 -60.93 -13 -47.93 -45.42 -62.9 1.29 5.41 v
3345 -69.49 -13 -56.49 -55.94 -73.1 1.56 7.32 v
Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 7
LTE Band 7 / 5MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna A
Channel Fr(eﬁnl:.lezn)c y (53:1 ) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)
5004 -49.42 -25 -24.42 -43.19 -56.78 2.34 9.70 H
7506 -43.42 -25 -18.42 -43.32 -52.8 2.43 11.80 H
10008 -53.59 -25 -28.59 -55.17 -63.1 2.70 12.20 H
12510 -52.62 -25 -27.62 -58.32 -62.23 2.81 12.41 H
H
H
Lowest
5004 -51.30 -25 -26.30 -43.92 -58.66 2.34 9.70 \%
7506 -42.74 -25 -17.74 -42.11 -52.12 2.43 11.80 \%
10008 -54.45 -25 -29.45 -55.23 -63.96 2.70 12.20 \%
12510 -53.41 -25 -28.41 -60.06 -63.02 2.81 12.41 \%
\"
\"
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 7 / 10MHz / QPSK
Channei [Freduency| EIRP | Lt || ping | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
5130 -47.13 -25 -22.13 -41.37 -54.42 2.41 9.70 H
7698 -45.30 -25 -20.30 -45.55 -54.85 2.37 11.92 H
10260 -47.65 -25 -22.65 -48.75 -57.26 2.69 12.30 H
12834 -52.03 -25 -27.03 -58.9 -61.94 2.89 12.80 H
H
H
Highest
5130 -50.57 -25 -25.57 -43.74 -57.86 2.41 9.70 v
7698 -47.20 -25 -22.20 -47.01 -56.75 2.37 11.92 v
10260 -48.27 -25 -23.27 -49.35 -57.88 2.69 12.30 v
12834 -53.79 -25 -28.79 -60.62 -63.7 2.89 12.80 v
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 7 / 15MHz / QPSK
Channei [Freduency| EIRP | Lt || ping | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
5070 -50.80 -25 -25.80 -44.72 -58.12 2.38 9.70 H
7608 -44.08 -25 -19.08 -44.17 -53.55 2.39 11.86 H
10134 -52.76 -25 -27.76 -54.34 -62.32 2.70 12.25 H
12672 -52.69 -25 -27.69 -59.06 -62.45 2.85 12.61 H
H
H
Middle
5070 -52.34 -25 -27.34 -45.17 -59.66 2.38 9.70 v
7608 -47.55 -25 -22.55 -47.11 -57.02 2.39 11.86 v
10134 -53.56 -25 -28.56 -54.63 -63.12 2.70 12.25 v
12672 -55.47 -25 -30.47 -61.81 -65.23 2.85 12.61 v
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 7 / 20MHz / QPSK
Channei [Freduency| EIRP | Lt || ping | power | | loss | Gaim | Poizator
(dB) (dBm) (dBm) (dB) (dBi)
5070 -51.94 -25 -26.94 -44.92 -59.26 2.38 9.70 H
7608 -48.64 -25 -23.64 -48.31 -58.11 2.39 11.86 H
10134 -52.87 -25 -27.87 -53.68 -62.43 2.70 12.25 H
12672 -53.12 -25 -28.12 -59.9 -62.88 2.85 12.61 H
H
H
Middle
5070 -52.86 -25 -27.86 -44.9 -60.18 2.38 9.70 v
7608 -48.75 -25 -23.75 -48.52 -58.22 2.39 11.86 v
10134 -53.00 -25 -28.00 -54.4 -62.56 2.70 12.25 v
12672 -54.52 -25 -29.52 -60.48 -64.28 2.85 12.61 v
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 17
LTE Band 17 / 5MHz / QPSK
. Over SPA S.G. TX Cable |TX Antenna A
Channel Fr(eﬁnl:.lezn)c v (53:1 ) (I(';g::) Limit Reading Power loss Gain Po'?:/z\f)tlon
(dB) (dBm) (dBm) (dB) (dBi)

1424 -61.81 -13 -48.81 -41.24 -63.61 0.88 4.83 H

2128 -52.04 -13 -39.04 -34.05 -53.00 1.17 4.28 H

2848 -69.52 -13 -56.52 -54.87 -71.65 1.40 5.68 H

H

H

H

Middle

1424 -62.97 -13 -49.97 -42.52 -64.77 0.88 4.83 v

2128 -58.13 -13 -45.13 -40.67 -59.09 1.17 4.28 v

2848 -69.46 -13 -56.46 -55.15 -71.59 1.40 5.68 \%

\Y

\"

\"

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«auanas.  FCC RF Test Report Report No. : FG640143B
LTE Band 17 / 10MHz / QPSK
Channel Fr(eﬁnl:-'ezn)c v (53:1 ) (:ig::) |?I‘I(:Il; ReSaF;?ng P?).\Sél‘ Txlf:sble ™ AGr;ti;nna Pol?:/z\;’)tio"
(dB) (dBm) (dBm) (dB) (dBi)
1416 -57.69 -13 -44.69 -36.99 -59.44 0.87 4.78 H
2120 -51.08 -13 -38.08 -33.06 -52.02 1.17 4.26 H
2832 -70.31 -13 -57.31 -55.58 -72.43 1.39 5.67 H
H
H
H
Middle
1416 -62.50 -13 -49.50 -41.91 -64.25 0.87 4.78 v
2120 -56.64 -13 -43.64 -39.18 -57.58 1.17 4.26 v
2832 -69.45 -13 -56.45 -55.07 -71.57 1.39 5.67 v
Y
\Y
\Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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